T™M 5-814-8

CHAPTER 8
SYSTEM ALTERNATIVES AND PERFORMANCE

8-1. Introduction

This chapter will discuss system alternatives and
performance data for wastewater treatment and
solids handling systems commonly used for mili-
tary installations. Information and descriptive
data on available unit operations and processes
have been included and are presented herein to
enable the establishment of sound engineering
and economic relationships among alternatives.
This chapter principally addresses domestic treat-
ment methods with notations concerning the
impact of industrial or military wastes. Theoreti-
cal and design factors are not covered and
reference should be made to textbooks and the
U.S. EPA design manuals listed in the bibliogra-
phy for more detailed description of wastewater
treatment methods and limitations. Appendices C
and D present design and cost factors also.

8-2. Wastewater treatment systems

a Treatment system alternatives.

(1) Treatment evaluations. For some installa-
tions, certain alternatives may readily be ex-
cluded from consideration due to climate, land
requirements, flow quantity and other factors.
Most installations, however, will require evalua-
tion of several treatment alternatives to either
upgrade existing systems or provide new facili-
ties. The treatment alternatives presented herein
are proven methods which are most practical for
wastes from military installations. Many other
processes have been tried or are in use at other
than military installations and some are currently
in the technical development stage. Authority to
deviate from using the proven methods in this
section must be obtained from HQDA (DAEN-
ECE-G) WASH DC 20314.

(2) Treatment alternatives. Wastewater treat-
ment methods which shall be considered for
military wastes are categorized in figure 8-1.
System alternatives are arranged by increasing
degree of treatment:

—Preliminary.

—Primary.

—Secondary.

—Advanced.
Within each of the broad treatment classifica-
tions, there is a listing of principal unit processes.
These represent those alternatives most generally
applicable to military facilities. Combinations of

processes can be arranged to effect the desired
degree of treatment.

(3) Size of installations requiring treatment.
Specific data are not presented in this manual on
the sizes and types of unit processes or opera-
tions employed at Army installations, but statis-
tical data indicate over one-half of the Army
installations are receiving less than 1.0 mgd of
wastewater flow. Table 8-1 shows that less than
2 percent exceed 10.0 mgd. These data are based
on all reported Army installations including both
domestic and industrial wastewater sources,
government-owned, government-operated (GOGO),
at U.S. as well as overseas facilities. The intent of
this information is to classify the size range of
existing facilities and thus determine which unit
processes or operations must receive emphasis on
the basis of size alone. It is apparent that
processes applicable to small installations will
predominate (97).

Table 8-1. Classification of Army facilities by wastewater flow
Average Wastewater Number of Facilities

Flow Category AsS Percent
mgd In Category of Total
0.1 14 108
0.1-1.0 61 473
1.0-10.1 52 40.3
10.0 2 16
129 100.0

(4) Type of installations requiring treatment.
These are five basic types of military installa-
tions, all of which require different considerations
for wastewater treatment.

(a) Large camps-equivalent to a Division
plus families and day workers; usually have
year-round domestic flows in the 2 to 5 mgd
range.

(b) Summer training camps-Division size
load during the summer; very small flows in
winter.

(c) Reserve training centers—about one
week per month may have up to 600 personnel;
other times, only 5 to 10.

(d) Army depots—essentially warehouse op-
erations; up to about 1000 personnel, including
families; relatively steady year-round flows.

(e) Industrial installations-small domestic
flows.

(5) Degree of treatment required. Under Ex-
ecutive Order 12088, Federal agencies must en-

8-1



-8

SEDIMENTATION
WITH CHEMICAL

PRELIMINARY . PRIMARY - SECONDARY - ADVANCED
NITROGEN REMOVAL
SCREENING \
& PHOSPHOROUS
COMMINUT ION PONDS REMOVAL
PLAIN TRICKLING
GRIT REMOVAL SED IMENTATION FILTERS FILTRATION
PREAERATION ACTIVATED SLUDGE MICROSCREENING

pH CONTROL

COAGULATION

/

\L FLOTAT tON

OTHER METHODS

/

\

\ OTHER METHODS

PHYSICAL-CHEMICAL

OTHER METHODS

\\\\POLISHING PONDS

CARBON ADSORPTION ,

\ LAND TREATMENT

OTHER METHODS

-
=t

Figure 8-1. Alternative wastewater treatment processes for military installations.

8-v18-5 W1



sure that their facilities are designed, constructed,
managed, operated and maintained to conform
with Federal, State, interstate and local water
quality standards and effluent limitations. These
standards are or will be established in accordance
with the Federal Water Pollution Control Act, as
amended. All the U.S. EPA wastewater treatment
requirements in furtherance of the Act have not
yet been established. Treatment requirements for
some industrial categories have been delayed due
to lack of developed technology; however, perti-
nent U.S. EPA regulations should be investigated
for specific details at a particular location. The
U.S. EPA has set effluent limitations for publicly-
owned and industrial wastewater treatment facili-
ties. Interpretation of these requirements as they
apply to military installations is as follows:

(a) Military installations which provide
wastewater treatment for principally domestic
sources will be required to meet criteria as set
forth for publicly-owned facilities.

(b) Military installations which generate in-
dustrial or process wastewaters will be required
to meet either limitations set forth by that
specific industrial classification or limitations for-
mulated by the U.S. EPA for that class of
Federal facility.

b. System performance.

(1) Introduction. For the flow schemes pre-
sented in table 8-2, typical concentrations of
important wastewater constituents are given fol-
lowing various stages of treatment. These concen-
trations shall serve only as a general guide for
preliminary planning purposes. It is emphasized
that wastewater concentrations, both raw and
treated at various stages, may vary widely from
those shown for a specific military installation. In
many cases, bench or pilot studies will be neces-
sary to predict the unit process loadings and
removal efficiencies that would be used in final
design. The wastewater treatment alternatives
shown in table 8-2 include treatment processes
designed to convert or remove various forms of
the following constituents:

—Carbonaceous BOD.

—Suspended solids.

—Nitrogen.

—Phosphorus.

(2) Preliminary and primary treatment. Pri-
mary sedimentation will remove a significant
fraction of the suspended solids in the raw
wastewater. It also removes the insoluble BOD,
nitrogen (primarily organic nitrogen), and phos-
phorus associated with the removed suspended
solids.

T™M 5-814-8

(3) Secondary treatment. Secondary biological
treatment will convert most of the soluble and
nonsettleable organic material into biological cell
mass. In the process, much of the organic nitro-
gen will be converted to ammonia. A small
fraction of the nitrogen, as well as a portion of
the phosphorus, will be tied up in the biological
cell mass. The degree of bio-flocculation of the cell
mass will determine the efficiency of suspended
solids removal in the final sedimentation step.
The activated sludge system achieves better bio-
flocculation than the trickling filter process;
therefore, suspended solids in the final effluent
from an activated sludge system are generally
lower than a trickling filter system.

(4) Advanced treatment.

(a) Filtration. Filtration of a secondary ef-
fluent will reduce suspended solids considerably.
The BOD is also lowered by the amount due to
the suspended solids in the secondary effluent.
Usually the soluble BOD in a secondary effluent
is below 10 mg/L, so the majority of the BOD is
exerted by the suspended organic material.
Again, trickling filter system effluents are not as
well flocculated as activated sludge system ef-
fluents; therefore, multi-media filtered effluents
from trickling filters will contain higher sus-
pended solids than filtered effluents from an
activated sludge system.

(b) Vitrification. Little vitrification takes
place in either the high rate trickling filter or
activated sludge process at normal design load-
ings. To assure good vitrification, a second stage
trickling filter system or suspended growth nitri-
fication system should be employed. These sys-
tems can reduce ammonia to about 2 to 4 mg/l,
and will also result in a reduction in the
carbonaceous BOD.

(c) Phosphorus removal. Phosphorus re-
moval may be accomplished by mineral or lime
addition to the primary sedimentation tank, lime
clarification of the secondary effluent, or addition
of lime or minerals to the final clarifier of
trickling filter systems. Side benefits of these
processes are suspended solids removal along
with removal of nitrogen and carbonaceous BOD
associated with the suspended solids. Mineral
addition to the primary sedimentation tank is the
least expensive process where phosphorus remov-
als of less than 90 percent are required. Bench or
pilot studies are necessary to determine the best
chemicals to use as well as the required chemical
dosage. Lime clarification of the secondary efflu-
ent is the process to use if high degrees of
phosphorus removal are required. With low alka-
linity wastewaters, a two-stage lime clarification

8-3



T™M 5-814-8

8-4

Table 8-2.

PREL IMINARY
TREATMENT

Influent

ALUM OR
IRON SALT

PRIM.

Constituent Concentration

ARY

SEDIMENTATION

Performance of typical wastewater treatment system alternatives

HIGH- RATE

TRICKLING
FILTER
SYSTEM

Concentrations Following

Treatment Units

(mg/L) T 7 )

BOD 300 150 40
Suspended

Solids 300 90 40
Phosphate 20 4 2

(as P)
Ammonia 25 25 99

(as N)
Organic

Nitrogen 25 10 4

(as N)
Nitrate 0 0 5

(as N)

ACTIVATED
ALUM OR SLUDGE
PRELIMINARY 'RON SALT oo irmy SYSTEM
TREATMENT SEDIMENTATION
«O—é@ o
1 2

BOD 300 150 25
Suspended

Solids 300 90 25
Phosphate 20 4 2

(as P)
Ammonia 25 25 26

(as N)
Organic

Nitrogen 25 10 3

(as N)
Nitrate 0 0 2

(as N)



Table 8-2 (Cent’d).

PRELIMINARY
TREATMENT

PRIMARY

alternatives

HIGH-RATE
TRICKLING

FILTER

SEDIMENTATION SYSTEM

SECOND STAGE
TRICKLING
FILTER
SYSTEM

MULTL-
MEDIA
FILTRATION

CARBON
Adsorption

T™M 5-814-8

Performance of typical wastewater treatment system

~0—O— O o+ G-
Influent Concentrations Following
Constituent Concentration Treatment Units
(mg/L) 1 2 3(mg/L)4 S
BOD 300 195 45 25 10 2
Suspended
Solids 300 120 50 30 10 10
Phosphate 20 18 14 12 11 11
(as P)
Ammonia 25 25 26 4 4 4
(as N)
Organ i ¢
Nitrogen 25 15 5 3 1 1
(as N)
Nitrate 0 0 4 27 27 27
(as N) SUSPENDED
ACTIVATED GROWTH MULT!-
PRELIMINARY PRIMARY SLUDGE NITRIFICATION MEDIA CARBON
TREATMENT SEDIMENTATION SYSTEM SYSTEM FILTRATION ADSORPTION
—=O—={1 - @ .(;)—.. 4 = :>_..
1 2 3 4 5
BOD 300 195 30 15 5 1
Suspended
Solids 300 120 30 20 3 3
Phosphate 20 18 14 13 11 11
(as P)
Ammonia 25 25 30 3 3 3
(as N)
Organ i ¢
Nitrogen 25 15 4 2 1 1
(as N
Nitrate 0 0 1 29 29 29
(as N)

8-5



T™M 5-814-8

Table 8-2 (Cent’d).  performance of typical wastewater treatment system

alternatives
HIGH-RATE
TRICKLING MULTI-
PRELIMINARY PRIMARY FILTER LIME MEDIA

TREATMENT  SEDIMENTATION SYSTEM CLARIFICATION FILTRATION

~0—0O+1O- 0O+

Influent Concentrations Following
Constituent Concentration Treatment Units
(mg/L) 1 2 3 (mg/LY4
BOD 300 195 45 20 10
Suspended
Solids 300 120 50 20 2
Phosphate 20 18 14 2 1
(as P)
Ammonia 25 25 26 24 24
(as N)
Organic
Nitrogen 25 15 5 2 1
(as N)
Nitrate 0 0 4 4 4
(aS N) ACTIVATED MULTI-
PRELIMINARY PRIMARY SLUDGE LIME MEDIA
TREATMENT SEDIMENTATION SYSTEM CLARIFICATION  FILTRATION
~o—O[ 10—}
1 2 3 4
BOD 300 195 30 10 5
Suspended
Solids 300 120 30 15 2